
Calaveras County
Water District

COPPER COVE WASTEWATER SYSTEM
MASTER PLAN

JUNE 2018



 

 

 
 



 

 

 

THIS PAGE INTENTIONALLY BLANK



 

 

 

 

 



 

 

 

 

THIS PAGE INTENTIONALLY BLANK 



Copper Cove Wastewater Master Plan 

i 
 
\\SCOSERV1\Project SCO\73304 Copper Cove Wastewater Master Plan\Copper Cove WW Master Plan June 2018\Copper Cove Wastewater Master Plan_June 22, 2018.docx 

Table of Contents 
Executive Summary .......................................................................................................................................................... ES-1 
Section 1: Introduction ..................................................................................................................................................  1 
[...]
and pipeline improvements will be required to improve operator safety and reliability attributed to 
aging infrastructure. It is recommended that funding for future collection and conveyance system 
improvements be added to the capital improvement program for improvements. For budgeting 
purposes, an allocation of $3,500,000 has been shown.    

In addition to existing lift station and pipeline improvements, expansion of the existing collection 
and conveyance system will be required to serve potential future developments as described below. 

5.1.1: Tuscany Hills/Red Mountain  
Review of local topography, location of this proposed future development relative to the CCWWTF 
and existing collection and conveyance system led to the recommendation that the Tuscan 
Hills/Red Mountain development be served by a new lift station or series of new lift stations.  The 
number and locations of the lift stations serving Tuscan Hills/Red Mountain will likely be 
influenced by development phasing. It is anticipated that wastewater from this potential future 
development would be routed directly the CCWWTF and therefore would have no impact on the 
existing conveyance and collection system.   

5.1.2: Copperopolis Town Square and Sawmill Estates 
Due to the low flow rates, wastewater from Copperopolis Town Square is currently conveyed to Lift 
Station 46, collected and hauled to the CCWWTF via tanker truck in accordance with CCWD 
Resolution No. 2008-22. The force main connecting Lift Station 46 to the wastewater treatment 
facility shown in Figure 5 has not been installed. It has been assumed that a force main would be 
installed by the developer with expansion of Copperopolis Town Square and/or development of 
Sawmill Estates in accordance with CCWD Resolution No. 2008-28 (see Appendix for further 
details). This force main would be used to convey wastewater from Lift Station 46 to the CCWWTF.  

Alternatively, the length of the force main could be reduced by routing wastewater to Lift Stations 
21 or 22 to reduce capital costs. However, this approach may require the capacity of Lift Station 21 
to be increased or the force main located between Lift Stations 21 and 22 to be replaced with larger 
diameter pipe before this connection is made. In addition, depending on future development timing 
and the selected force main alignment, solids deposition within the force main may be problematic 
due to low flows/velocities. A settling/Imhoff tank could be installed upstream of Lift Station 46 to 
reduce the potential for solids deposition and subsequent odors within the force main. However, 
this approach would require accumulated solids to be periodically pumped out of the 
settling/Imhoff tank and trucked to the CCWWTF for subsequent treatment and disposal.     

5.2: Wastewater Treatment and Recycled Water Facilities 
An evaluation of the existing wastewater treatment and recycled water facilities was conducted. 
Results presented in Table 15 indicate the need to expand the capacity of the existing headworks, 
secondary treatment pond system, adsorption clarifier/mixed media filter and storage to service 



Copper Cove Wastewater Master Plan 
 
 

32 
 
\\SCOSERV1\Project SCO\73304 Copper Cove Wastewater Master Plan\Copper Cove WW Master Plan June 2018\Copper Cove Wastewater Master Plan_June 22, 2018.docx 

existing connections and projected growth. Additional disposal capacity is also required to 
accommodate ADWFs above 0.20 MGD.      

5.2.1: Headworks  
The headworks consist of a pumping station, mechanical screen and bypass flume. Both the 
pumping station and screen will require improvement to accommodate future flows as described 
below.   

5.2.1.1: Influent Pumps  
Replace the three (3) existing pumps with larger capacity units (e.g., 1,040 gpm) when PWWFs 
exceed 2.5 MGD to accommodate projected flows at Buildout.   

5.2.1.2: Influent Screening 
The existing mechanical screen is less than 10 years old and was placed into service around 2009 as 
part of the Phase 1 Expansion Project. The anticipated useful life expectancy of mechanical 
equipment similar to the screen is typically 20 to 30 years of service depending on serval factors 
such as the application, frequency and duration of operation, degree of maintenance and history 
and installation / construction methods.  

Replacement of the screen is recommended when the existing units approaches or exceeds its 
useful life expectancy which is anticipate to occur well into the future (around 2030 to 2040 
timeline). Furthermore, it is recommended that a second screen be installed when PWWFs exceed 
the existing screen capacity of 2.0 MGD.5 It is recommended that the type of screen be reviewed in 
the future given that screening technology will continue to evolve over time.  

5.2.2: Secondary Treatment Process Alternatives  
Review of the existing secondary treatment system, historic performance, tentative permit 
requirements and discussion with CCWD staff indicates the need for improvement and 
consideration of alternative secondary treatment technologies. Technologies suitable for this 
application include pond (status quo) and activated sludge treatment processes as those described 
in Table 16.  

During review and discussion of the potential alternatives, CCWD staff indicated their initial 
preference for an oxidation ditch based on its relatively low cost, ease of operation and process 
stability. Based on this selection, oxidation ditch will serve as the basis for the recommended 
improvements.        

  

                                                             
5 Projected PWWFs estimated to exceed 2 MGD in about 75 years based on maximum historic growth rates of 
1% per year.  



Copper Cove Wastewater Master Plan 
 
 

33 
 
\\SCOSERV1\Project SCO\73304 Copper Cove Wastewater Master Plan\Copper Cove WW Master Plan June 2018\Copper Cove Wastewater Master Plan_June 22, 2018.docx 

Table 16. Secondary Treatment Alternatives and Relative Advantages and Disadvantages   
Secondary Treatment Process 

Alternatives Advantage Disadvantage 

Pond System (Status Quo) Lowest capital costs Land intensive; less 
robust/lower degree of 
reliability; solids 
deposition/resuspension; 
washout during high flows; 
high filter and disinfection 
costs 

Pond System with Internal Recycle  Low capital, operation and 
maintenance costs 

Land intensive; less 
robust/lower degree of 
reliability; solids 
deposition/resuspension; 
high filter and disinfection 
costs 

Oxidation Ditch (Activated Sludge) Inexpensive, robust 
process; high degree of 
reliability/stability, 
proven; low filter and 
disinfection costs 

Tends to be sized for 
buildout 

Biolac® Extended Aeration 
(Activated Sludge) 

Lowest installation costs 
(w/integral clarifier) and 
earthwork requirements 
for activated sludge type 
processes 

Reduced performance, tends 
to be sized for buildout, 
limited monitoring & process 
control capabilities, solids 
deposition & resuspension; 
washout during high flows; 
higher filter and disinfection 
costs   

Sequencing Batch Reactor 
(Activated Sludge) 

Customized for specific 
treatment needs, lower 
capital costs 

Batch process, multiple units 
needed to maintain 
continuous operation; higher 
filter and disinfection costs    

Membrane Bioreactor (Activated 
Sludge) 

Minimal land 
requirements; customized 
for specific treatment 
needs; effluent quality 
independent of 
settleability  

Highest capital, operation 
and maintenance costs; 
highest degree of complexity 

5.2.3: Filtration and Disinfection  
Treatment via oxidation ditch can produce high-quality secondary effluent with turbidities typically 
in the range of 2 to 5 NTU. Based on this effluent quality, cloth media disk filters (CMDF) followed 
by UV disinfection are the recommended filtration and disinfection processes.     

5.3: Storage and Disposal  
Approximately 500 acre-ft of storage and 910 acre-ft/yr of disposal capacity are required to 
accommodate buildout projections. Existing facilities currently provide about half of this capacity.     

 



Copper Cove Wastewater Master Plan 
 
 

34 
 
\\SCOSERV1\Project SCO\73304 Copper Cove Wastewater Master Plan\Copper Cove WW Master Plan June 2018\Copper Cove Wastewater Master Plan_June 22, 2018.docx 

 
 
 
 
 
 
 
 
 

THIS PAGE INTENTIONALLY BLANK 
  



Copper Cove Wastewater Master Plan 
 
 

35 
 
\\SCOSERV1\Project SCO\73304 Copper Cove Wastewater Master Plan\Copper Cove WW Master Plan June 2018\Copper Cove Wastewater Master Plan_June 22, 2018.docx 

Section 6: Recommended Improvements  
This section describes the recommended collection and conveyance system, CCWWTF, storage and 
disposal improvements and estimated costs. 

6.1: Collection and Conveyance System  
Evaluation results indicate the need to expand the capacity of at least 3 lift stations and one force 
main to accommodate projected growth. Although, this need is not expected to be required for 
several years, some of the existing collection and conveyance system assets are 40 to 50 years old, 
approaching the end of their useful lives and will require rehabilitation and/or replacement within 
the next 10 years. Given this likely potential need, an allocation of $3,500,000 has been included in 
improvements recommended for Phase 1. 

6.2: Wastewater Treatment Facility 
Recommended improvements for the CCWWTF include headworks improvements and replacement 
of the existing secondary treatment process as described below: 

6.2.1: Headworks  
In the future, PWWFs conveyed to the CCWWTF are anticipated to be on the order of 3 MGD, which 
will require the capacities of the existing influent pumps and screen and washer/compactor to be 
expanded.  Recommended improvements are described below:  

• Add second screen with washer/compactor and parallel train when PWWFs exceed 2.0 
MGD. (listed as Phase 1 Improvement in Table 17).  

• Replace the three (3) existing influent chopper pumps with larger capacity units (e.g., 1,040 
gpm) when PWWFs exceed 2.5 MGD. (listed as Phase 1 Improvement in Table 17).     

6.2.2: Secondary Treatment  
Estimated costs for a new extended aeration activated sludge process were developed based on 
projected influent flows and loads and the following design criteria and features. The process 
includes an oxidation ditch, secondary clarifier, RAS/WAS Pumping Station and solids dewatering 
via belt filter press dewatering.  (listed as Near-Term Improvement in Table 17). 

• Oxidation Ditch: 

o Number of Units:   1 

o Hydraulic Retention Time (hours): 24 (maximum month condition) 

o Pre-Anoxic Zone (%):   25 

• Secondary Clarifier: 

o Number of Units:   1 

o Surface Overflow Rate (gpd/sf): 800 (maximum)   

o RAS/ADWF Influent Flow (%): ≤ 150  



Copper Cove Wastewater Master Plan 
 
 

36 
 
\\SCOSERV1\Project SCO\73304 Copper Cove Wastewater Master Plan\Copper Cove WW Master Plan June 2018\Copper Cove Wastewater Master Plan_June 22, 2018.docx 

• Solids Dewatering Facility: 

o Type:     Belt Filter Press  

o Number of Units:   1 

o Size:     2 meter 

o Appurtenances:   Concrete slab on grade with metal awning 
     and area to stockpile solids  

6.3: Recycled Water Facility 
Costs for a new recycled water facility were developed based on a firm production rate of 2.0 MGD. 
It has been assumed that secondary effluent flows in excess of 2.0 MGD would be diverted to an 
equalization basin for storage and subsequent treatment and disposal after influent flows have 
decreased below 2.0 MGD. The recycled water facility process is assumed to include two cloth 
media disk filters (one duty; one standby) and UV disinfection (with one standby bank). (listed as 
Near-Term Improvement in Table 17). 

6.4: Seasonal Storage and Treated Effluent Disposal / Beneficial Reuse 
Storage improvement costs are based on expansion of Pond 6 to provide 500 acre-ft of storage 
capacity. Funds or costs for increased treated effluent disposal/beneficial reuse have not been 
provided for in Table 17.  

6.5: Summary of Recommended Improvements and Estimated Costs 
Table 17 presents a summary of the recommended improvements and estimated costs. Estimated 
costs are based on the following: 

• Equipment manufacturer quotations and cost estimates and bids for comparable projects 

• Major equipment, concrete, site piping, electrical, instrumentation, contractor overhead and 
profit, etc. associated with each recommended improvement 

• 30% budgeting contingency has been provided to account for items not specifically listed 
above 

• 2% for contractor mobilization/demobilization  

• 1% for contractor bonds and insurance 

• Design, legal, administration and construction management as described in Table 17  

   

 
 
 
 
 
 



Copper Cove Wastewater Master Plan 
 
 

37 
 
\\SCOSERV1\Project SCO\73304 Copper Cove Wastewater Master Plan\Copper Cove WW Master Plan June 2018\Copper Cove Wastewater Master Plan_June 22, 2018.docx 

 
Table 17. Recommended Improvements and Estimated Costs1 

CCWWS Component 
Estimated 

Improvement Cost Expansion 
Repair and 

Replacement 
NEAR-TERM IMPROVEMENTS 

Secondary Treatment  
(Oxidation Ditch, Clarifier, RAS/WAS 
Pumping Station) 

$5,790,000  $2,970,000  $2,820,000  

Tertiary Filter $1,190,000  $610,000  $580,000  
UV Disinfection $1,490,000  $760,000  $730,000  
Solids Dewatering Facility $1,180,000  $600,000  $580,000  
Site Piping $970,000  $500,000  $470,000  

Construction Subtotal  $10,620,000  $5,440,000  $5,180,000  
Design Engineering (10%) $1,062,000  $544,000  $518,000  
Legal/Administration (5%) $531,000  $272,000  $259,000  
Construction Management (10%) $1,062,000  $544,000  $518,000  

Total  $13,280,000  $6,800,000  $6,475,000  
PHASE 1 IMPROVEMENTS  

Town Square/Sawmill Estates 
Conveyance and Collection System 
Improvements 

Developer provided2 

Tuscany Hills/Red Mountain 
Conveyance and Collection System  

Developer provided 

Lift Stations (Existing; Allocation) $2,500,000 $1,280,000  $1,220,000  
Force Main (Existing Allocation) $1,000,000 $510,000 $490,000 
Influent Pumps (CCWWTF 
Headworks) $110,000 $110,000  $0  

Screen (CCWWTF Headworks) $390,000 $390,000 $0  
Construction Subtotal  $4,000,000  $2,290,000  $1,710,000  

Design Engineering (10%) $400,000  $229,000  $171,000  
Legal/Administration (5%) $200,000  $114,000  $86,000  
Construction Management (10%) $400,000  $229,000  $171,000  

Total  $5,000,000  $2,860,000  $2,140,000  
BUILDOUT IMPROVEMENTS  

Seasonal Storage  $6,000,000 $6,000,000 $0 
Construction Subtotal  $6,000,000 $6,000,000 $0 

Design Engineering (10%) $600,000 $600,000 $0 
Legal/Administration (5%) $300,000 $300,000 $0 
Construction Management (10%) $600,000 $600,000 $0 

Total  $7,500,000 $7,500,000 $0 
Grand Total (All Phases) $25,780,000 $17,170,000 $8,610,000 

1 Estimated costs reflect 2017 Engineering News Record (ENR) 20-City Average Construction Cost Index of 10737. 
2 See Appendix; CCWD Resolution No. 2008-28 for further details.  
 

  



Copper Cove Wastewater Master Plan 
 
 

38 
 
\\SCOSERV1\Project SCO\73304 Copper Cove Wastewater Master Plan\Copper Cove WW Master Plan June 2018\Copper Cove Wastewater Master Plan_June 22, 2018.docx 

 

THIS PAGE INTENTIONALLY BLANK 

  



Copper Cove Wastewater Master Plan 
 
 

39 
 
\\SCOSERV1\Project SCO\73304 Copper Cove Wastewater Master Plan\Copper Cove WW Master Plan June 2018\Copper Cove Wastewater Master Plan_June 22, 2018.docx 

 

  

APPENDIX 

Order No. R5-2018-0021 
Order No. R5-2018-0040 

CCWD Resolution No. 2008-0028 

 

  



Copper Cove Wastewater Master Plan 
 
 

40 
 
\\SCOSERV1\Project SCO\73304 Copper Cove Wastewater Master Plan\Copper Cove WW Master Plan June 2018\Copper Cove Wastewater Master Plan_June 22, 2018.docx 

 

THIS PAGE INTENTIONALLY BLANK 

 



CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD 
CENTRAL VALLEY REGION 

 
ORDER R5-2018-0021 

 
AMENDING WASTE DISCHARGE REQUIREMENTS ORDER R5-2010-0070 

FOR 